
 

   

 
 
 

 
 
 

 

 
 
Village D  
 

 

 

Specific Plan 

Infrastructure Master Plan 
 

Prepared for: 

Fagundes Bros Dairy  

1978 Business Park Way  
Merced, CA 95348 

 
Prepared by: 

 
Precision Civil Engineering, Inc. 

1234 “O” Street 
Fresno, CA 93721 

 

 
 

Date: 
February 19, 2021



Village D 

Infrastructure Master Plan 

 

1  

 

TABLE OF CONTENTS 

1 EXECUTIVE SUMMARY ...................................................................................... 4 

2 INTRODUCTION ................................................................................................... 6 

2.1 Project Location ....................................................................................................... 6 
[...]
back-up.  Water storage requirement will increase as the development progresses, with the 
general principles being that additional water supply redundancy reduces the requirement for 
back-up storage, and more-intensive land use increases the fire flow storage requirement. Fire 
flow storage must be sufficient to provide 120 minutes (two hours) of operation at the highest-
required fire flow, while concurrently meeting the Maximum Day Demand of the City as 
developed at the time.   

 
Many community water systems, including the one planned for The Villages, are designed to 
produce the MDD on a sustained basis over a number of days.  This sustained capability makes 
it possible to meet the system's demand during a period of hot days, as typically experienced 
during the summer in the Valley.  However, the MDD is the total water used in a 24-hour 
period, and does not represent the actual peak use during any day. Over the course of a 
maximum day, hourly water  usage peaks and then declines.  During low usages, such as 
during the evening, storage tanks for the City can be filled.  Peak Demand Storage must be 
adequate to supplement the sustained water supply capacity and meet PHD for a minimum of 
six hours per day. Calculations demonstrating the need for Peak Demand Storage, and the 
required capacity thereof, shall be submitted with each application for subdivision 
improvement drawings, for approval by the City. 
 
3.8.3 System Utilization and Redundancy 
 

Backup power shall be provided for all reservoirs, and booster pumps to insure that power is 
maintained during power outages.  City reservoirs producing at least the MDD for the City 
should be constructed to provide for system redundancy for maintenance and repairs. 
 
3.8.4 Water Distribution Requirements 
 

The water transmission and distribution mains shown on Figure 3- 2 have been sized to meet the 
water demands anticipated by the planned land uses for the Project.  

 
The distribution system shall be of adequate size and designed in conjunction with related 
facilities to maintain normal operating pressures of no more than 65 psi and 100 psi at the 
service connection, except during periods of maximum hourly demand the pressures shall not be 
less than 35 psi and 40 psi during maximum day and no more than 125 psi.  The computations 
for fire flow shall be based upon a minimum of 20 psi residual operating pressure at the 
hydrant. 
 
All in-tract water facilities shall be designed at the time of subdivision approval, and shall be 
adequate to meet these pressure and fire flow requirements throughout each individual 
development. 
 



Village D 

Infrastructure Master Plan 

 

19  

3.8.5 Water System Construction Standards 
 

Water main pipe shall be PVC Class 150 per AWWA C-900 for 12" and smaller.  Water 
main pipe 14" and larger shall be Class 165 per AWWA C-905.  Alternatively, water main 
pipe 16" and larger may be Ductile Iron Class 250.  Water service pipe shall be Polyethylene 
CTS 200 psi SDR-9 PE 3408. 

 
All valves 12” and smaller shall be gate valves with resilient seats per AWWA C-515.  
Valves 14” and larger may be butterfly design per AWWA C-504.  Valves shall be installed 
at every street intersection and shall be configured to allow for isolation of individual 
blocks without affecting other parts of the system.  All water services receiving surface 
treated or well water shall be metered.  
 
Any private water service requires double detector checks.  All commercial businesses shall be 
equipped with a reduced pressure (RP) device. 

 
3.8.6 Phasing and Incremental Development 
 
Incremental development of water system infrastructure shall be designed and constructed in 
accordance with the IMP as needed for each phase of the Project.  



Village D 

Infrastructure Master Plan 

 

20  

4 WASTEWATER SYSTEM AND DESIGN STANDARDS 

4.1 Introduction 
 

This section provides for the major wastewater facilities design and wastewater system design 
standards for the Project.  The City of Madera Sanitary Sewer System Master Plan (SSSMP) 
identified the need for an additional sewer trunk line running down Road 23 ( Road 23 Trunk) to 
connect to the existing Waste Water Treatment Plant (WWTP), refer to Figure 4- 2.  The 
wastewater system master plan may be subject to modification pending approvals of 
more specific development entitlements over time. 
 
4.2 Wastewater Master Plan 
 
Figure 4- 1 illustrates the wastewater master planned sewer mains and preliminary elevations for 
Project.  The Road 23 Trunk shall be a 30” line that shall connect to a 48” line running parallel to 
an existing 48” pipe that connects to the existing WWTP.  The 30” line shall be approximately 
15,900 linear feet (lf) and the parallel 48” pipe shall be approximately 8,000 lf. A lift station will 
be needed west of the Ave 16 and Road 23 intersection. A second lift station will be needed 
before the Fresno River crossing on Road 23. Refer to Figure 4- 1. 
 
An analysis done by Akel suggested that the existing Westberry Trunk seems to have capacity to 
accommodate the first 100-200 lots of the development at this time.  However, the capacity is 
already allocated per the SSSMP for future Northeast growth tributary to the Westberry Trunk 
and as such, the connection of the 100-200 lots shall only be permitted on a temporary basis.  
Provisions shall be made to reverse the flows for these 100-200 lots back to the future Road 23 
Trunk.   
 
4.3 Sewer Generation Rates 
 

Sewer generations were calculated based on the water demands presented in Table 3- 2, with 
the assumption that all indoor water generated within the Project ends up in the wastewater 
collection system. The estimated sewer generation rate for single family residential land uses is 
160 gpd per DU.  For high-density residential units only, a lower per DU contribution of 134 
gallons per day has been used. For VCE a higher rate of 170 gpd per DU was used. The planned 
Elementary Schools are expected to have approximately 3,656 students that will generate 
wastewater at a rate of 8 gpd, which will produce about 29,249 gpd.  The inflow and infiltration 
(I&I) is the storm water flow entering the waste water system through manholes, and joints in 
the sewer collection system. The I&I is estimated to be approximately 7% of total flows, 
which is generally acceptable for new wastew a t e r  collection systems. Table 4- 1 below 
summarizes the sewer generation rates used for the proposed land uses in this Project and 
sewer system master planning. The Average Daily Flow is approximately 2.0 MGD.   
 



Village D 

Infrastructure Master Plan 

 

21  

Table 4- 1 Sewer Generation Rates 

Land Use  Unit Count Unit gpd/unit gpd 

VCE 54 DU 170                 9,180  

VLDR 4784 DU 160              765,467  

VMDR 3579 DU 160              572,706  

VHDR 2366 DU 134              317,027  

VMU 120 AC 700                84,049  

VBP    1,293,454  SQ. FT. 0.08              103,476  

VES 3,656 Student 8                29,249  

Inflow and Infiltration1                    131,681  

Total         2,012,835  
  1 Assumes 7% of the total sewer flows is Inflow and Infiltration. 

 
4.4 Wastewater Treatment 
 
The Project’s wastewater will be conveyed to the existing WWTP located on Road 21 ½ and 
Avenue 13.  Wastewater will be collected in a system of mains using primarily gravity flow.  
The collection system will generally follow topographical features or roads and require one or 
more lift stations.  In addition, a separate distribution system will be constructed for delivery of 
treated effluent from the wastewater treatment plant for irrigation of landscaped areas.    
 
The Madera WWTP shall be expanded to treat effluent that shall be used on this development to 
tertiary levels, consistent with Title 22 requirements for landscaping and irrigation uses.  
Funding for this upgrade as well as the distribution system that will deliver treated effluent shall 
be provided through a Community Facilities District (CFD).   
  
4.5 Treatment Process 
 
The existing WWTP consists of a headworks with two mechanical bar screens, an influent lift 
station, and two grit chambers; three rectangular primary clarifiers and primary effluent pump 
station; and biological treatment with three oxidation ditches, four circular secondary clarifiers, 
and a Return Activated Sludge (RAS)/ Waste Activated Sludge (WAS) splitter. The effluent 
disposal facilities consist of fourteen 20-acre evaporation/percolation ponds and one 40-acre 
evaporation/percolation pond.  Solids handling includes three anaerobic sludge digesters (two 
primary and one secondary) and two sludge dewatering centrifuges. The original treatment plant 
and disposal facilities were constructed in 1972. The plant was expanded in 1990 with the 
addition of a third primary clarifier and then upgraded in 2007 with the installation of three 
oxidation ditches and four secondary clarifiers, which replaced the original trickling filters. The 
influent mechanical screens at the headworks were replaced in 2011. 
 
The City of Madera WWTP operates under Waste Discharge Requirements (WDRs) Order No. 
95-046 of the California Regional Water Quality Control Board (RWQCB), Central Valley 
Region, which was adopted in 1989. The treated effluent from the existing WWTP is discharged 
to existing evaporation/percolation ponds. Wastewater treatment for the project will achieve 
tertiary-quality effluent, meeting State Water Quality Standards (Title 22) for unrestricted 
reuse.  A Waste Discharge Report shall be filed with the RWQCB for each Project phase.  



Village D 

Infrastructure Master Plan 

 

22  

The Waste Water Treatment Plant (WWTP) will be subject to the Waste Discharge 
Requirements promulgated by the Board subsequent to those applications.   
 
4.6 Effluent Reclamation and Storage  
 
Treated effluent will be used for irrigation of all parks and outdoor landscaped areas. While 
effluent disposed via reclamation can be expected to have moderately higher electro 
conductivity (EC) than the source water.   In many valley communities, a large portion of the 
increase in EC is due to water softeners employed to mitigate the hardness of typical 
groundwater.  Such water softeners will be prohibited within the development to assure that 
any rise in EC between the source water and the effluent is minimized. 
 

The waste discharge requirements do not allow the irrigation of reclaimed water during and 12 
hours before and after a rain event.  To account for this limitation effluent storage shall be large 
enough to accommodate the treated effluent during this period. The design storm used for the 
effluent pond is a 48 hour 100 year storm event.  Per NOAA Atlas 14 maps the 100 year 
rainfall amount is 3.9 inches, refer to Appendix B.   
 
4.7 Biosolids Disposal 
 
Disposal of biosolids generated by the WWTP in the Project will be in accordance with 
regulations contained in EPA 40 CFR 503, and State Water Resources Control Board Water 
Quality Order 2000-01-DWQ, "General Waste Discharge Requirements for the Discharge of 
Biosolids to Land for Use as a Soil Amendment in Agricultural, Silvicultural, Horticultural, and 
Land Reclamation Activities (General Order)."  It is expected that biosolids will be trucked to 
and disposed of at an approved landfill and/or disposal site.  In any case, all disposal 
operations will operate under the permitting authority of the RWQCB and the California 
Department of Public Health Services (CDPHS), and shall comply with any future Madera 
City ordinance which regulates land application of treated municipal sludge.   

 
The Waste Discharge Requirements (ORDER NO. R5-2008-0127) issued by the RWQCB for 
the WWTP contain the following stipulations regarding biosolids:   
 
"The United States Environmental Protection Agency (EPA) has promulgated biosolids reuse 
regulations in Title 40, Code of Federal Regulations, Part 503, Standards for the Use or Disposal 
of Sewage Sludge, which establishes management criteria for protection of ground and surface 
waters, sets application rates for heavy metals, and establishes stabilization and disinfection 
criteria. The Discharger may have separate and/or additional compliance, reporting, and 
permitting responsibilities to EPA. The RWD states that all biosolids will be hauled to a separate 
permitted facility."     
 
"Residual sludge, biosolids, and solid waste shall be disposed of in a manner approved by the 
Executive Officer and consistent with Title 27. Removal for further treatment, disposal, or reuse 
at sites (i.e., landfill, composting sites, soil amendment sites) operated in accordance with valid 
waste discharge requirements issued by a regional water quality control board will satisfy this 
specification."  



Village D 

Infrastructure Master Plan 

 

 

23  

Figure 4- 1 Project Area Wastewater System Master Plan 



Village D 

Infrastructure Master Plan 

 

24  

Figure 4- 2 City Sewer Master Plan 

 
 

* Figure provided by Akel Engineering Group, Inc.



Village D 

Infrastructure Master Plan 

 

  

40 

 

4.8 Wastewater Collection System Design Standards 
 

The waste water collection system was designed to convey the sewer flows based on the land 
uses from Table 2-1, and sewer generation rates as shown on Table 4- 1.  Adjustments to the 
sewer master plan will be made with development entitlements approving final street 
alignments and actual residential densities and specific commercial uses are identified. 
 
4.8.1 Collection Facilities 
 

Collector sewers should be designed for a minimum velocity at average daily flow of 2.0 fps and 
a maximum velocity at peak daily flow of 4.0 fps.  Minimum velocity prevents suspended 
material from depositing in the pipe and the high velocity allows for flushing of the pipes each 
day during peak sewage flows.  During this period, any deposited materials will be re-
suspended and carried down the pipeline.  Keeping velocity below 4.0 fps minimizes scour 
and abrasion caused by grit in the sewage.  Pipe friction factors can vary depending on pipe 
material, size of pipe, depth of flow, and other factors. For purposes of this report the friction 
factor was based on a Manning's "n" of 0.010. 
 
In addition to minimum and maximum velocity requirements, pipe sizes were selected to 
maintain a depth at peak flow of approximately 50 percent of the nominal pipe diameter for 
pipes 8 to 12 inches in diameter and 75 percent for pipes larger than 12 inches.  This provides a 
"cushion" for any changes to wastewater discharge that we cannot quantify, such as changes in 
land use, inflow through manholes during storm events, etc. 
 
Collection facilities include gravity sewer mains of a minimum of 8 inches in diameter.  The 
collection system will be constructed in phases, designed to correspond with the service needs 
of the Project phases.  
 
The Madera WWTP is a primary and secondary treatment facility.  The City is currently seeking 
approval for 7 MGD with plans for 10.1 MGD within 20 years. The treatment facility is located 
on the corner of Road 21 ½ and Avenue 13.  The original plant was completed in 1972 with a 
plant expansion occurring in 2007 to provide the plants current capacity and technology. The 
plant is currently operating at an average flow of 5.1 MGD.  
 
4.8.2 Wastewater System Construction Standards 
 

Gravity sewer mains will typically be of PVC (SDR 35) construction with rubber-gasket joints. 
Any future sewer force mains to connect to overall area master plan will typically be of PVC 
pressure pipe, C-900, Class 150.  Exceptions may be made in cases of water/sewer 
crossings where CDPHS regulations require other materials. 
 
Standard manholes, per City of Madera standards, shall be spaced no further than 500 feet apart 
on public main sewers and shall be placed at each change in alignment, grade, or pipe size. 
Construction practices shall follow the approved City of Madera standard specifications. 